

# **TEST REPORT**

LAB NO.: (6620)134-0589 FORM NO.: DATE IN: May 13, 2020 DATE OUT: **NO. OF WORKING DAYS:** 7 PAGE 1 OF 3

## **OVERALL RATING**

PASS FAIL DATA May 21, 2020

| Х |  |
|---|--|
|   |  |
|   |  |

| Vendor:                | WORLDCHAMP (HUIZHOU)       | Agent:                | /          |
|------------------------|----------------------------|-----------------------|------------|
|                        | PLASTICS PRODUCTS CO., LTD |                       |            |
| Fabric Supplier/Mill:  | /                          | Factory/Manufacturer: | /          |
| P.O. No.:              | /                          | Style No.:            | /          |
| Sample Description:    | AAMI LEVEL 2 CPE/LDPE      | Style Description:    | /          |
|                        | GOWN                       |                       |            |
| Color:                 | BLUE                       | Country of Origin:    | /          |
| Claimed Fabric Weight: | 1                          | Claimed Fabric Count: | /          |
| Yarn Size:             | /                          | Submitted Size:       | /          |
| Size Range:            | /                          | FPU No.:              | /          |
| GPU No.:               | 1                          | End Use:              | PERSONAL   |
|                        |                            |                       | PROTECTION |
| SKU:                   | 1                          |                       |            |

| Product Category    | 1            |
|---------------------|--------------|
| Test Requested      | PARTIAL TEST |
| Previous Report No. | 1            |

| Submitted Fiber      |  |
|----------------------|--|
| Content              |  |
| Actual Fiber Content |  |
| Suggested Fiber      |  |
| Content              |  |
| Submitted Care       |  |
| Instruction(s)       |  |
| Client Expected Care |  |
| Instruction          |  |
| Suggested Care       |  |
| Instruction(s)       |  |

Bureau Veritas Consumer Products Services Bureau Ventas Consumer Products Services Division (Shanghai) No. 168, Guanghua Road, Zhuanqiao Town, Minhang, Shanghai China, 201108 Tel: 86-21-24081888, Fax: 86-21-64890042 Email: bvcps.sh.info@cn.bureauveritas.com underlich Entri/(umu bureauveritas.com website: http://www.bureauveritas.cn/cps

(China) | http://www.bureauveritas.com/cps (Global)

C/N SM/YOYO

This report is governed by, and incorporates by reference, CPS Conditions of Service as posted at the date of issuance of this report at http://www.bureauveritas.com/home/about-us/our-business/cps/about-us/terms-conditions/ and is intended for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our prior written permission. This report sets forth our findings solely with respect to the test samples identified herein. The results set forth in this report are to indicative or representative of the quality or characteristics of the to from which a test sample was taken or any similar or identical product unless specifically and expressly noted. Our report includes all of the tests requested by you and the results thereof based upon the information that you provided to any material error or omission caused by our negligence or if you require measurement uncertainty; provided, however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute you unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents.



| TEST PROPERTY                                  | PASS | FAIL | DATA | COMMENTS |
|--|------|------|------|----------|
| WATER RESISTANCE: HYDROSTATIC<br>PRESSURE TEST | Х    |      |      |          |
| WATER RESISTANCE: IMPACT<br>PENETRATION TEST   | Х    |      |      |          |

### Remark:

- 1. With the client's prior consent, WATER RESISTANCE: IMPACT PENETRATION TEST was subcontracted test item.
- 2. BVCPS (Shanghai) contact information for this report

Address: No.168, Guanghua Road, Zhuanqiao Town, Minhang, Shanghai, China.

**General Information:** 

Jojo Li Noah Zhang Seven Sun Du Shuang Challenge Qiao Lizzy Liao Sherry Shen 086-021-24081666\*9309, email: jojo-wj.li@cn.bureauveritas.com 086-021-24081666\*9307, email: Xiaoliang.zhang@cn.bureauveritas.com 086-021-24081666\*9327, email: Seven.sun@cn.bureauveritas.com 086-021-24081675, email: shuang.du@cn.bureauveritas.com 086-021-24081666\*9331, email: challenge.qiao@cn.bureauveritas.com 086-021-24081666\*9303, email: lizzy.liao@bureauveritas.com 086-021-24081666\*9310, email: shirley-ll.shen@cn.bureauveritas.com

#### **Technical Questions:**

Pat Liu Rio Zhang 086-021-24081745, email: Pat.liu@cn.bureauveritas.com 86-21-24081666\*9305, email: <u>Rio.Zhang@cn.bureauveritas.com</u>

· BUREAU-VERITAS.

CONSUMER PRODUCTS SERVICES (SHANGHAI).

(Xias

• NONO•XIAO. • OPERATION•MANAGER.

REQUIREMENTS



TEST PROPERTY

### TEST RESULTS

| WATER RESISTANCE: HYDROSTATIC PRESSURE TEST(AATCC 127, OPTION 2,<br>HYDROSTATIC HEAD TESTER AT 60 MBAR/MIN, DISTILLED OR DEIONIZED<br>WATER AT 21+/-2 DEGREE CELSIUS) |          |          |          |            |      |                       |  |
|---|----------|----------|----------|------------|------|-----------------------|--|
| BEFORE WASH (CM H <sub>2</sub> O)<br>FABRIC   | 1<br>>20 | 2<br>>20 | 3<br>>20 | AVE<br>>20 | MIN. | 20CM H <sub>2</sub> O |  |
| SLEEVE  | >20      | _        | -        | -          | MIN. | 20CM H <sub>2</sub> O |  |
| WATER RESISTANCE: IMPACT PENETRATION TEST (AATCC 42-17)   |          |          |          |            |      |                       |  |
| MAIN BODY   | 1        | 2        | 3        | AVE        |      |                       |  |
| INCREASED MASS (GRAM)   | 0.0      | 0.0      | 0.0      | 0.0        | MAX. | 1.0GRAM               |  |
| SEAM  | 1        | 2        | 3        | AVE        |      |                       |  |
| INCREASED MASS (GRAM)   | 0.0      | 0.0      | -        | 0.0        | MAX. | 1.0GRAM               |  |





END OF REPORT